PARTS MANUAL
MODELS 110/125

YEARS 2000 - 2005



This parts manual covers the Leguan110 and Leguan125 models
(2000-2005). Leguan Lifts tries to deliver the spare parts with the
highhest degree of accuracy. However continuous improvement

of our products is a Leguan Lifts policy. Therefore product specifications
are subject to change without notice.

Readers are encouraged to notify Leguan Lifts about errors

and send suggestions for improvements. All suggestions will be

carefully considered for future printings of this and other manuals. Please
write to the Technical Team:

Technical Team E-mail:
sparepart.leguan@avanttecno.com

Leguan Lifts Oy
Ylotie 1
FI-33470 Ylojarvi, FINLAND

Please visit the Leguan Lifts Web Site at:
www.leguanlifts.com

If you have any questions, please contact Leguan Lifts

Copyright © 2007 Leguan lifts 14.09.2007

“Leguan"is a registered trademark of High Set Tecno in Finland and many other countries.

Leguan 110/125 (2000-2005) Page |



Damaged equipment policy

Safety statement

All Leguan lifts are designed, manufactured and tested to comply with
international safety standards. They are CE-certified.

Damage policy

There may be occasions when a lift is involved in an incident that

results in structucal damage. This can seriously affect on safe performance

of the lift. Whenever a lift is damaged structucally or when there is a possibility

of structuall damage, Leguan Lifts requires that the lift construction and operation
must be verified according to local regulations.

If you have any question about this, please call or mail Leguan Lifts service.

Damage repair notice

If spare parts needed, use only original Leguan spares. They will provide your
lift the maximum life expectancy and and ensure optimum safety.
Leguan Lifts does not warrant any damages which are the result of using the lift.

Leguan 110/125 (2000-2005)

Page li



Table of contents

Parts manual info........ ...
Damaged equipment pOLICY.... ...t
Table of contents. ... ...
How to order pamts. .. ...

Parts list and pictures
Chassis — Undercarriage..............ooiiiciii i
Coupling, pump pressure lineand inlet..............................
Cylinders of the boom construction..................................
Outrigger cylinders and engine................ccoooiii i,
Pedestal and lowerboom................
Upper booms and platform.............coooi
Outrigger control and maindrive blocks and hoses................
Upper control valve block and hoses....................cccoei i,
Slewing cylinder and hose assembly......................oc.
110-230V propelling unit (option)...........cooiiiiii
Electric bOX. ...
Load control (option).........ooviii

I
1l
v

Leguan 110/125 (2000-2005)

Page llI



How To Order Spare Parts

Please be prepared with the following information
when ordering replacement parts for your Leguan

product:

- Model number
- Serial number

- Part number

- Part description

- Purchase order day

- Delivery address

- Purchaser name and telephone number

Reading tip of the Leguan spare part codes :

L110102

N

Type of
machine
L= laguan

MNumber cf
sparepart
picture

Number of
sparepart in
picture

Leguan 110/125 (2000-2005)

Page IV



September 14.2007

e
9L
N

IQ-QQQ.. oy

HOVITIVOIIAN
- SISSVHD 1 'ON ODNIMVEd
SCIL /01T NVADIT

{aez) pez

Parts Manual

Leguan 110/125 (2000-2005)



Parts Manual

September 14.2007

Drawing nr. 1 : CHASSIS - UNDERCARRIAGE

PART NR. |PART NAME I TYPE / DRAWING NR. pcs
L110101 Chassis 1G 209046 1
L110102 Slide bearing PAP 10060 P10 2
L110103 Chain wheel G 309040 /1 1
L110104 Key A-28 x 16 x 36 SFS 2636 1
L110105 Ball thrust bearing SKF 51120 1
L110106 Plastic sheet Etarlon 1
L110107 Chain carrier 1
L110108 Wheel shaft 1
L110109 Engine, coupling and pump see drawing nr. 2 1
L110110  |Wheel hub, front 18 x7,50 - 8 2
L110111 Ball bearing 6008 2RS 8
L110112 Washer M 27 DIN 125 4
L110113 Hexagonal nut M 27 x 2 DIN 985 4
L110114 Cotter pin DIN 94 4
L110115a |Wheel complete 18x7,50-8 4
L110115b  |Wheel complete TR 5.00 - 10" 4
L110116 Wheel nut M12 x 1,5 DIN 74361 16

L110117 Block chain, drive

16 B-1 1" x 17,02 - 1880

L110118 Wheel hub, back 18x7,50-8

L110119 Block chain, drive 16 B-1 1" x 17,02 - 940
L110120 Connecting piece 16 B-1 1"

L110121 Chain wheel 1" Z=12

L110122 Hydraulic motor SAM AR200 NC25
L110123a |Carrier, left A41630

L110123b  |Carrier, right A41627

L110124 Hexagonal screw

M12 x 60 DIN 933 Zn

L110125 Hexagonal screw

M8 x 16 DIN 933 Zn

L110126 Washer

M10 DIN125 Zn

L110127 Hexagonal screw

M12 x40 DIN 933 Zn

L110128  |Key

L110129 Counter sheet

A41608

L110130 Hexagonal screw

IM14 x40 DIN 933 Zn

L110131 Hexagonal nut

M14 DIN 985 nyloc

L110132 Hexagonal screw

M12 x 60 DIN 933 Zn

1110133 Hexagonal nut M12 DIN 934
L110134a |Chain cover, left A2384

L110134b  |Chain cover, right A2386

1110135 Hexagonal screw M8 x 16 DIN 933 Zn
L110136 Qil filter OMF 65 - 20
L110136P |Oil filter patrone OMF

L110137 Dipstick - breather A3958

L110138 Rotation cylinder G311078

L110138P |Rotation cylinder packings

Packing set for 63/32 cylinder

L110139 Chain wheel

G309040

L110140 Slide bearing 3539 - 40

L110141 Pin G409091

L110142 Plastic ring G415034 /2

L110143 Rotation chain 16B-1 1"X 17,02 - 2340
L110144 Chain tightening screw G409099

L110145 Hexagonal nut M16 DIN 934

L110146 Hexagonal nut

M16 DIN 985 nyloc

I N I P I R N BN BN BN T BN BN TN NI ENENESIENTC I SIDCIEN RN SIS SIS N

Leguan 110/125 (2000-2005)

Page 2



Parts Manual

September 14.2007

Drawing nr. 1 : CHASSIS - UNDERCARRIAGE

PART NR. [PART NAME TYPE / DRAWING NR. pcs
L110147 Locking spring 5
L.110148 Outrigger cylinder G309060 See also draw. 3b 4
L110149 Pivot pin G409112 4
L110150a |Outrigger 110 G311072 4
L110150b  |Outrigger 125 4
L110151 Support pad G311084 4
1110152 Bolt 411160 4
L110153 Hexagonal nut M12 DIN 985 nyloc 4
L110154 Rim 4
L110155 Flange ( with special tyres ) 4
L110156 Tyre 4
L110157 Cover plate G309053 1
L110158 Screw M8 x 30 DIN 316 Zn 4
L110159 Spring washer M8 DIN 127 2
L110160 Washer F45x 7 2
L110161 Hexagonal screw M10 x 25 DIN 933 Zn 6
L110162 Outrigger cylinder cover G411195 4
L110163 Hexagonal screw M6 x 12 DIN 933 8
L110164 Green plastic pad 4
L110165 Screw M8 x 16 Zn 16
L110166 Chain check cover 2
L110167 Screw M8 x 16 Zn 4

Leguan 110/125 (2000-2005) Page 3



September 14.2007

T

—

A :

[ i -

«m.....,&.u. n@ﬁ_&ﬁqﬁmﬂ
) AR

Parts Manual

| PUMP OF ENGINE |

L e

[j# Rl

LEGUAN 110/ 125

DRAWING No. 2A+2B COUPLING, PUMP

PRESSURE LINE AND INLET

Leguan 110/125 (2000-2005)



Parts Manual September 14.2007

ENGINE, COUPLING, PUMP AND SUCTION HOSE ASSEMBLY

|
PART NR. |PART NAME 'PART TYPE PCS
L1102A02 |Vibration damber 10x140x225 1
L1102A03 |Rubber washer F30 S10 60SHA 4
L1102A04 |Washer M8 R9 DIN440 4
L1102A05 |Hexagonal nut ‘M8 4
L1102A06  |Hexagonal Screw |M8 x 60 4
L1102A07 |Hexagonal Screw 'M8 x 25 4
L1102A08 |Spring washer M8 DIN127 4
L1102A09 |Coupling housing Honda 13hp 1
L1102A10 |Coupling (set) A4419 set
L1102A11 |Hexaconal Screw M6 x 25 4
L1102A12 |Washer M6 A6,4 4
L1102A13 |Hydraulic pump 5.0 1
L1102A14 |Pressure flange 1G0O38 (R3/8") 1
L1102A15 |Inlet Flange Fe52C F40-36 1
L1102A16 |O-Ring NBR F15,1x1,6 1
L1102A17 |Hexaconal Screw M6 x 16 4
L1102A22 |Spacer Fe35/F26-14 1
L1102A23 |Basic fitting 3/8" 1
L1102A24 |Resistor valve arcus 0,5 1
L1102A25 |Elbow fitting 1
L1102A26 |Adjustable T-Fitting 1
L1102A27 |Hose Pressure to lever 1
L1102A28 |Hose Pressure from electric motor 1
L1102B04 |Hose clamp Aba22-32 size12 4
L1102B05 |Suction hose diam20 0,5m 1
L1102B06a |Suction hose diam20 1,0m bensin 1
1.1102B06b |Suction hose diam20 1,3m diesel 1
L1102B08 |Leak line hose 4
L1102B09 |Banjo fitting screw 4
L1102B10 |gasket 4

Leguan 110/125 (2000-2005) Page 5



Parts Manual September 14.2007

LEGUAN 110/125
DRAWING No. 3A CYLINDERS OF
THE BOOM CONSTRUCTION

Leguan 110/125 (2000-2005)



Parts Manual

September 14.2007

Drawing nr. 3A and 3B : CYLINDERS OF THE BOOM CONSTRUCTION AND OUTRIGGERS

|
. TYPE / DRAWING NR.

PART NR. |PART NAME pcs
L1103A01 |Boom cylinder 180/40-395 / 313219 2
L1103A02 |Boom cylinder packings Set of packings for 80/40-395
L1103A03 |Telescope cylinder ‘ 50/32-1700 for Leguan 110 1
L1253A03 |Telescope cylinder 150/32-2400 for Leguan 125 | 1
L1103A04 |Packing set, telesc. & levell. 1850/32 cylinder packing set
L1103A05 | Platform levelling cylinder 50/32 G311107 levelling 1
L1103A06 |Platform levelling cylinder 50/32 G311098 measuring 1
L1103A07 |Load control valve |CA 10A/4S2B 4
L1103A08 |Emergency lowering valve 0D.11.31.18-15-00 2
L1103A09 |Spool for lowering valve 0D.02.11-01.30-OB12VD 2
L1103A10 |Connecting plug 0D.01.01 3A-plug 2
L1103A11 |Flow restrictor valve BLUE 1
Flow restrictor valve BLACK 1
L1103A12 |Basic fitting 10
L1103A13 |Elbow fitting 4
L1103A14 |Adjustable T-fitting 2

Leguan 110/125 (2000-2005)

Page 7



Parts Manual September 14.2007

LEGUAN 110/125
DRAWING No. 3B OUTRIGGER
CYLINDERS AND ENGINE

Leguan 110/125 (2000-2005) Page 8



Parts Manual

September 14.2007

Drawing nr. 3A and 3B : CYLINDERS OF THE BOOM CONSTRUCTION AND OUTRIGGERS
PART NR. |PART NAME TYPE / DRAWING NR. pcs
L1103B01 |Outrigger cylinder 63/40-400 4
L1103B01b |packing set 63/40 cylinder packing set 4
L1103B02 |Load control valve DB-CPB (SLP240) 4
L1103B03 |Basic fitting 6F42EDMXS 8
L1103B04 |Fuel Tank, honda 16955-ZE1-000/17500 1
L1103B05a |control box+key Honda 1
L1103B05b |Key switch Honda 1
L1103B06 |Start motor, honda 31210-ZE3-013 1
L1103B07 |Hand start device, honda 28400-ZE3-W01ZA 1
L1103B08 |Air Cleaner element, honda 17210-ZE3-010 1
L1103B09 |Spark plug BPR5ES 1
L1103B10 |Fuel tank cap 17620-Z0T-813 1
Leguan 110/125 (2000-2005) Page 9



Parts Manual September 14.2007

DRAWING No. 4 PEDESTAL AND LOWER BOOM

LEGUAN 110/ 125

Leguan 110/125 (2000-2005)



Parts Manual

September 14.2007

Drawing nr. 4: PEDESTAL & LOWER BOOM

PART NR. |PART NAME TYPE / DRAWING NR.

L110401 Pedestal G209028 1
L110402 Locking ring G409114 1
1110403 Retaining screw M6 x 16 DIN 913 2
L110404 Slide bearing 3539 - 20 1
L110405 Pivot pin 1G409116 1
L110406 Hexagonal screw M8 x 16 DIN 933 7
L110407 Locking ring G409117 2
L.110408 Cotter pin 6,3 x 80 DIN 94 2
L110409 Valve attachment plate G311080 1
L110410 Valve housing G311115 1
L110411 Plastic piece 1
L110412a |Lower boom 110 (209030 1
L110412b |Lower boom 125 1
L110413 Slide bearing 4044 - 40 6
L110414 Plastic ring G415041/2 6
1.110415 Spacer metal 2
L110416 Pivot pin G409091 3
L110417 Plastic piece G411173 (50 x 100 x 6 mm) 1
L110418 Levelling boom G209033 1
L110419 Pivot pin G409121 1
L110420 Pivot pin G409122 1
L110421 Locking ring G415020 1
L110422a |levelling bar 110 (209036 1
L110422b |levelling bar 125 1
110423 Plastic ring G415034 /3 4
L110424 Pivot pin G409118 1
L110425 Countersunk head screw M6x16 4
110426 Pivot pin G409123 1
L110427 Locking ring G409084 1
L110428 Slide bearing 3539-40 1
L110429 Boom cylinder G309057 see draw. 3A 2
L110430 Screw M8 x 16 DIN 933 1
L110431 Screw M8 x 16 DIN 933 2
L110432 Switching part 1
1110433  |Screw + nut 1
L110434 Spring 1
L110435 Washer 1
L110436 Limit switch Crouzet 83.8710 1
L110437 Screw 2
L110438 Indicator cover 1

Leguan 110/125 (2000-2005) Page 11



Parts Manual

September 14.2007

LEGUAN 110/ 125
DRAWING No. 5 UPPER BOOMS AND

PLATFORM

Leguan 110/125 (2000-2005)



Parts Manual September 14.2007

Drawing nr. 5: UPPER BOOMS & PLATFORM

PART NR. |PART NAME TYPE / DRAWING NR. pcs
L110501a |Upper boom (2nd boom) 110 G211054 1
L110501b  |Upper boom (2nd boom) 125 1
L110502 Plastic ring G415034 /2 2
110503 Slide bearing 4044-40 2
110504 levelling boom o G209033 1
L110505 Locking ring G409117 1
L110506 Cotter pin 6,3 x 90 4
L110507 Pivot pin G409123 1
L110508 Plastic ring G415034 /3 4
L110509 Locking ring G409084 1
L110510 Pivot pin G409118 1
110511 Platform levelling cylinder G311098 see draw. 3A 1
L110512 Pivot pin G409123 3
L.110513 Hose channel + cover G311103 1
L110514 Support bar G311111 2
L110515 Support roll G411209 1
L110516 Hexagonal screw M8x16 2
L110517 Hexagonal screw M10x110 1
L110518 Hexagonal nut M10 nyloc 1
L110519 Telescope cylinder G311108 see draw. 3A 1
110520 Countersunk head screw M8x16 10.9 8
L110521 Platform mounting screw M10x80 4
L110522 Pivot pin G409126 1
L110523 Slide bearing 2023 - 30 2
L110524 Plastic ring G409125/ 1 6
L110525 Platform carrier G311087 1
L110526 Locking ring G409084 P2
L110527 Pivot pin G409124 P
L110528 Upper control valve housing G311104 1
L.110529 Platform 0,87 x 0,65 m G211048 1
L110529 Platform 1,2 x 0,8 m 1
L110530a |Platform levelling cylinder G311107 see draw. 3A 1
L110531 Telescope boom(3rd boom) 110 G311101 1
L110531 Telescope boom(3rd boom) 125 1
L110532 Slide piece, plastic G411173 (100 x50 /6 mm ) 2
L110533 Slide piece, plastic G411172 (80 x50/12 mm ) 2
L110534 Hexagonal screw + nut M8xt6 6
L110535  |Support bar G311111 ' 1
L110536 Plastic chain Leguan 110 35.1.100, 1=3082 , fastener 300 1
L110536 Plastic chain Leguan 125 0625.25 incl. Fastener 1
L110537 Hose channel with cover only in Leguan 125 1
L110538 Hexagonal screw M8x16 4
L110539 Pivot pin G411222 2
L110540 Cylinder mounting flange G411208 2
L110541 Hexagonal screw M8x16 2
1110542 Slide piece holder G411167 2
L110543 Slide piece, plastic G411173 2
L110544 Support piece, plastic 1
L110545 Screw M8 x 16 10.9 3
L110546 Washer 2
1110547 Manual holder box 1

Leguan 110/125 (2000-2005) Page 13



Parts Manual September 14.2007

i

[lezzal |

LEGUAN 110/125
DRAWING No. 6 OUTRIGGER CONTROL AND MAINDRIVE

BLOCKS AND HOSES

Leguan 110/125 (2000-2005)



Parts Manual

September 14.2007

Drawing nr. 6 : OUTRIGGER CONTROL AND MAIN/DRIVE VALVE BLOCKS & HOSES

" |ITYPE / DRAWING NR.

PART NR. PART NAME pcs
L110601 Outrigger control valve block HDS 11/4 1
L110602 Lever L =300 mm 4
L110603 Screw 2
L110604 Basic fitting M-10- 3/ 8" 16
L110605 Adjustable elbow fitting CG-10 6
1110606 Hose,outrigger control valve,return L =230 1
L110607 Hose,outrigger control valve,press L =350 1
L110608 Pressure switch 1/4" 10-50 bar 4
L110609 Connector fitting FF-10-1/4" 5
L110610 Adjustable T-fitting TGD- 10 5
L110611 Pressure tapping 1
1110612 Valve block HDS 11/3/K 90 1
L110613 Lever L.=50 mm 1
L110614 Flow regulating valve HDS-11-T90 1
L110615 Limit switch Bernstein Classic ENK U1Z
L110616 Indicator Baco S20 12V + lamp 1
L110617 Hexagonal screw AVTEP 4 2
L110618 Fastening plate APSP-4 1
1.110619 Hose clamp AMP.P4-70 pair
L110620 Fastener, rubber packet 1
L110621 Fastener holder
L110622 Hour meter 1
L110623 Water level indicator 1
L110624 Hose, back outrigger right, Piston side L = 2800 mm, green marking 1
L110625 Hose, back outrigger left, Piston side L = 2800 mm, white marking 1
L110626 Hose, front outrigger right, Piston side L = 3200 mm, brown marking 1
L110627 Hose, front outrigger left, Piston side L = 3200 mm, red marking 1
L110628 Hose, back outrigger right, Piston -rod side L = 2800 mm, yellow marking 1
L110629 Hose, back outrigger left, Piston -rod side L = 2800 mm, blue marking 1
“IL = 3200 mm, yellow/green
L110630 Hose, front outrigger right, Piston -rod side marking 1
L110631 Hose, front outrigger left, Piston -rod side L = 3200 mm, violet marking 1
1110632 Hose, hydraulic motor, right side, back L =2200 1
£.110633 Hose, hydraulic motor, left side, back L = 2200 1
L110634a |Hose, booms control valve block, pressure 110 L =11130 1
L110634b |Hose, booms control valve block, pressure 125 L = 14030 1
L110635 Hose, pump, pressure, L =2200 1
L110636 Hose, hydraulic motor, right side, front L =2200 1
L110637 Hose, hydraulic motor, left side, front L =2200 1
L.110638 Hose, outrigger control valve, pressure L =350 1
L110639 Hose, oil filter , return L. =1850 1
Leguan 110/125 (2000-2005) Page 15



Parts Manual September 14.2007

R S

12/%@%\}4 15

LEGUAN 110/ 125
DRAWING No. 7 UPPER CONTROL VALVE BLOCK AND

HOSES

Leguan 110/125 (2000-2005)



Parts Manual

September 14.2007

Drawing nr. 7 : UPPER CONTROL VALVE BLOCK & HOSES
|
PART NR. PART NAME TYPE / DRAWING NR. pcs
L110701 Hose platform levelling L =530 1
1125 L=8680 blue,green 2
L110701a |Hose between levll. cyl.s 1110 L=6200 2
| 1125 L=8100 yell.green ‘
L110702 Hose, telescope cylinder 1110 L=5800 1
1125 L=14900 yellow marking | 1
L110703 Hose, rotation B (V1) 110 L=12300 1
125 L=9700 white 1
L110704 Hose,upper boom cylinder, lowering 110 L=7400 1
125 L=13950 grey marking 1
L110705 Hose, lower boom cylinder, lowering 110 L=11350 1
L125 L=13950 brown marking
L.110706 Hose, lower boom cylinder, lifting 110 L=11350 1
125 L=9630 white/blue (violet)
L110707 Hose, upper boom cylinder, lifting 110 L=7400 1
125 L=14900 blue marking (V| 1
L110708 Hose, rotation 2) 110 L=12300 1
125 L=8100 blue/yell.green 1
L110709 Hose, telescope cylinder 110 L=5800 1
L110710 Hose, platform levelling L =600 1
L110711 Basic fitting M-10-3/8" 8
L110712 Adjustable elbow fitting CG-10 2
L110713 Basic fitting M-10-3/8" 8
125 L=13700 green 1
L110714 Hose, booms, return 110 L=11030 1
125 L=14030 red 1
L110715 Hose, booms, pressure 110 L=11130 1
L110716 Upper control valve block HDS 10/5 1
L110717 Upper control valve housing G311104 1
L110718 Socket box IG 13,5 1
L110719 Stopper 1
L110720 Lever L =150 mm 4
L110721 Enclosure 1
L110722 Main switch Menber’s
L110722b  |Key for main switch Menber’s 1
L110723 Screw M6 x 30 2
L110724 Nut M6 myloc 1
1110725  |Screw M6 x 16 4
L110726 Washer M6 4
L110727 Lever L =50 mm 1
L110728 Emergency stop A/B 800 EP-MTS443, 2 o.c. 1
L110729 Stop button A/B 800 F405, 1 o. c. 1
L110730 Start button A/B 800 F306, 1 c. cont. 1
L110731 Button for options Not in use in standard lifts
Selection switch 10/02 --> AB 800 EP-SN22 1
L110732 Emergency lowering button A/B 800 F13, 1 c. cont. 1
L110733 Schock valve HDS-130-OAB 3
L110734 Rotation speed regulating valve HDS 10/130 1
Leguan 110/125 (2000-2005) Page 17



September 14.2007

Parts Manual

DRAWING No. 8 SLEWING CYLINDER AND HOSE

LEGUAN 110/ 125
ASSEMBLY

Leguan 110/125 (2000-2005)



Parts Manual

September 14.2007

Drawing nr. 8 : ROTATION CYLINDER & HOSE ASSEMBLY
PART NR. |PART NAME TYPE / DRAWING NR. pcs
L110801 _ |Load control valve block VBSO-FC 05 1
L110802 Loadcontrol valve cartridge 05.42.48-03-02-35 2
L110803 Packing USIT3/8" 4
1110804 Basic fitting ‘M-10-3/8" 3
L110805 Adjustable elbow fitting CG-10 6
L110806 Adj. elbow fitting CG-6 1
L110807 Hose, rotation cylinder L =1150 1
L110808 Hose, rotation cylinder L=1150 1
125 L=14900 yellow 1
L110809 Hose, rotation valve 110 L=12300 1
125 L=14900 blue 1
L110810 Hose, rotation valve 110 L=12300 1
L110811 Emergency descent valve EDI 0D.21.01 1
L110812 Qil filter OMF 65 -20 1
L.110813 Packing UsIT3/8" 1
L110814 Adjustable elbow fitting CG-10 2
L110815 Hose, return L =1850 mm 1
L110816 Start Battery 12V, 43 Ah 1
L110817  |Electric box EKI 1 |
1.110818 Rotation cylinder G209038 1
Packing set for rotation c. 63/32 cylinder packings 1
L110819 Basic fitting 2
L110820 See draw 1 part 36
L110821 Banjo bolt fitting BR-3/8" 2
L110822 Enclosure RDC-UNIT 1

Leguan 110/125 (2000-2005)

Page 19



Parts Manual September 14.2007

18

20

LEGUAN 110/125
DRAWING No. 9 110/230VAC PROPELLING
UNIT ( OPTION)

Leguan 110/125 (2000-2005)



Parts Manual

September 14.2007

Drawing nr. 9: 110V / 230V PROPELLING UNIT (OPTION)
|

PART NR. |PART NAME " TYPE / DRAWING NR. pcs
L110901 Electric motor ‘Grundfos 1,5 kW, 230 V 1

Electric motor Grundfors 1,5 kW, 110 V 1
L110902 Hydraulic pump Hidroirma AP-100/1,7 1,7cm' 1
L110903 Electric motor support plate 1G311091 1
110904 Dampher 4 |
L110905 Hexagonal nut M8 nyloc 4
L110906 Hexagonal screw M8 x 70 4
L110907 Basic fitting 3/8" 1
110908 Adjustable elbow fitting CO-10-3/8" 1
L110909 Straight connector fitting MU-10 1
L110910 Usit packing 3/8" 2
L110911 Basic fitting 3/8" 1
110912 Hydraulic hose, pressure L=1000 1
L110913 Hose tightener see draw. 2B
L110914a |Hydraulic hose suction hose, bensin 1
L110914b  |Hydraulic hose suction hose, diesel 1
L110915 Hexagonal screw 2
L110916 Washer 4
L110917 Hexagonal screw 2
1.110918 coupling, pressure (pump) side AKI-PP-65 1
L110919 coupling, electric motor side AK24-MP-65 1
L110920 Rubber piece, coupling K-65 1
L110921 Key 1
L110922 Check valve RV7501 1
L110923 Electric motor cover 1G311092 1

LLeguan 110/125 (2000-2005)

Page 21



September 14.2007

Parts Manual

COVER

BASIS

DRAWING No. 10 ELECTRIC BOX

LEGUAN 110/ 125

Leguan 110/125 (2000-2005)



Parts Manual September 14.2007

Drawing nr. 10: MAIN ELECTRIC BOX LAYOUT i

i 1
PART NR. |PART NAME TYPE / DRAWING NR. pcs
L1101001 |Power supply unit card T1 Power unit 110-230vac / 12 vdq 1
L1101002 |Power supply unit cover not available
L1101003a |Contactor K1 e 1,5KW 230 V 1
L1101003b |Contactor K1 ' 1,5KW 110 V 1
L1101004a |Thermal overl. relay F1 230V 1
L1001004b |Thermal overl. relay F1 110V 1
L1101005 |Relay K2-K4 Releco C3-A3012D 3
L1101006 |Relay socket 3
L1101007 |Relay K5,K7,K9 Wehrle 20 201 100 3
L1101008 |Timer relay Crouzet Mur 4 1
L1101009 |(Relay, only in 110V version) Releco C10-A10X/12V+socket| 1
L1101010 |Capacitor C1,C3 63V / 1000uF 3
L1101011  |Capacitor C2 63V / 1000pF 1
L1101012 |Diode 600V 6A R-6 5
L1101013 | Terminal Block Phoenix 2,5 20-25
L1101014 |Terminal block UK10N 2-4
L1101015 |Terminal block UK 4- TG + ST-BE 8-10
L1101016 |Endplate D-ST 2,5 4
L1101017 |Battery Yuasa NP12-12 1

Leguan 110/125 (2000-2006) Page 23



Parts Manual Sepember 14.2007

LEGUAN 110/ 125
DRAWING No. 12 LOAD
CONTROL (OPTION)

Leguan 110/125 (2000-2005) Page 24



Parts Manual

September 14.2007

Drawing nr. 11: LOAD CONTROL (OPTION)

PART NR. |PART NAME TYPE / DRAWING NR. pcs
1121201 Pin 4
1.121202 Swing lever 6
L121203 Cone response ) . 2
L121204 Limit Switch ES14D Schmersal 3
L121205 Spring holder, upper part 1
L121206 Spring 1
121207 |Locking ring 10
L121208  |Cotter pin 5 x 30 DIN1481 10
L121209 Spring holder, lower part 1
1121210 Pin L=35, D=20 2
L121211 Pin L=88, D=20 1
L121212 Pin L=97, D=20 2
L121213 Slide bearing 20/22x10SBT 14
L121214 Platform holder 1
L121215 Terminal block Phoenix ST2.5 18
L121216 Bolster 4
L121217 Control box holder 1
L121218 Upper control box, assembly 110/125-2S FIBOX 1
L121219 Control box, bottom FIBOX + L40120 1
L121220 Control box, cover FIBOX FP A23 + L40121 1
L121221 Signal buzzer 1
L121222 Lead through PK13,5 1
L121223 Lead through PK11 3
L121224 Lead through PK9 2
L121225 Relay basement S7-M 1
L121226 Relay 8pin 1
L121227 Signal Led ( 1 person area active ) 5mm, yellow 1
L121228 Signal Led ( overload ) 5mm, red 1
L121229 Start button 1
L121230 Stop button | 1
L121231 Option button (stroke/2-speed) | 1
L121232 Emergency lowering button 1
L.121233 Shock valve (option) 1
L121234 valve cardridge, no 1
1121235 spool for load control valve 2
L121236 valve connector 2
L121237 aluminium block 1
L121238 mounting screw 2
L121239 Complete valve, overload control (3rd boom) 1
1.121240 Valve cartridge 1
L121241 Valve block 1
.121242 Valve coil 1
L121243 Valve coil connector 1
L121244 Coupler 4-6F42EDMXS 2
L121245 Coupler 4-4F642EDMXS 1
L121246 Basic fitting

L121247 Limit Response 1
L121248 Mounting screw M8 x 16 2
1121249 Limit switch frame 1
L121250 Frame mounting screw M6 x 20 2

Leguan 110/125 (2000-2005)

Page 25



Parts Manual

September 14.2007

Drawing nr. 11: LOAD CONTROL (OPTION) :

|
PART NR. |PART NAME ITYPE / DRAWING NR. pcs
L121251 Limit switch 183871107 i 1
L121252  |Limit switch mounting screw M4 x 35 B 2
L121253  |Switching part ‘ | 1
L121254 Spring : 1
121255  |Locking screw ‘M4 x 35 1
L121256 Electric box 'PK9509000 1
L121257 Box backplate o I
L121258 Lead through PG9 4
1121259 Lead through PG13,5 1
L121260 Telesc. Limit response, metal 1
L121261 Mounting screw M4 x 20 2
L121262 Telesc. Limit response, plastic 1500x30x8 1
L121263 Screw 6x16 10.9 1
L121264 Limit switch cover 1
L121265 Limit switch holder 1
L121266 Mounting screw M4 x 30 2
1121267 Screw M6 x 20 5
L121268 Centralizer 1
L121269 Washer 2
L121270 Mounting screw M8 x 50 2
L121271 Ind. Limit switch 692.2704.001, bernstein 1
L121272 Mounting screw M6 x 20 2
L121273 Platform carrier 1
L121274 Cover 1
L121275 Battery Charger 3,6-7A 12VDC 1
L121276 Electric box (only box) Rittal
L121277 Platform 650x870 / 200kg 0
L121278 Platform 800x1160 /200kg 0
L121279 Screw+nut M8x110 8.8 2
L121280 Screw+nut M10x80 8.8 2
L121281 Contact box | 1
L121282 Mounting screw ‘M4 x 25 2
L121283 Lead through PG16 1
L121284 Limit switch cover 1

Leguan 110/125 (2000-2005)

Page 26



Distributed by Europe

AUSTRIA Hematec GmbH
Phone +493518975500
Fax +4935189755055
BELGIUM N.V Toratrack
Phone +3211687865
Fax +3211680763
DENMARK GJ Lift

Phone +4559656037
Fax +4559657037
ESTONIA As Sami

Phone +3726709040
Fax +3726709039
ENGLAND APSLtd
Phone +441480891251
Fax +441480891162
FINLAND Leguan Lifts Oy
Phone +35833476400
Fax +35833476446
FINLAND Terra Team Oy
Phone +358984940320
Fax +35898522180
FRANCE AXEO

Phone +33344880455
Fax +33344880523
FRANCE Novon France
Phone +33344426406
Fax +33344426033
GERMANY Hematec Gmbh
Phone +493518975500
Fax +4935189755055
IRELAND APSLtd
Phone +441480891251
fax +441480891162
NETHERLANDS Almat Ind. b.v.
Phone +310573448080
Fax +310573448081
NORWEGEN Hybeko

Phone +4735519100
Fax +4735519135

POLAND Serafin P.U.H
Phone +48124194545
Fax +48602220251
ROMANIA Arons Lift
Phone +40264244200
Fax +40264244202
RUSSIA Unitechnika
Phone +70959764782
Fax +70959764452
SERBIA Hm Kapital
Phone +381021462283
Fax +381021462284
SPAIN Spain-crane international
Phone +34953264313
Fax +34953264313
SWEDEN Leguan Lifts Oy
Phone +46703000374
SWITZERLAND Aggeler AG
Phone +41714772828
Fax +41714772829
SWITZERLAND Arbu GmbH
Phone +627981212
Fax +627981213

Leguan 110/125 (2000-2005)

Page 27



